SGS

TEST REPORT No.: IDHG2310013828R2 Date: August 11, 2023 Page 1 of 3

HUBEN
JAKARTA, INDONESIA

The following sample(s) was/were submitted and identified by/on behalf of the client as :

Product/Sample Name : REL TANEM TN-37-450 SLOW MOTION KLIP ON
Sample No. ;2310014178
Batch/Lot No. Do
Part No, Do-
Color : ZINC
Buyer's Name . HUBEN INDONESIA
Manufacturer / Vendor Do
Country of Origin . CHINA
Country of Destination . INDONESIA
Sample Receiving Date . July 14, 2023
Test Performing Period :July 14, 2023 to August 03, 2023
Test Method(s) . Please refer to the next page(s).
Test Result(s) . Please refer to the next page(s).
No Test Requested Result(s) | Comments
1| Slide durability test with reference to clause 6.3.8 of EN 15338:2007+A1:2010 PASS /

For further details, please refer to the following page(s)

Signed for and on behalf of
PT. SGS Indonesia

Toto Waluyadi
Hardgood Lab Manager
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Test Conducted:

Slide durability test with reference to clause 6.3.8 of EN 15338:2007+A1:2010

No. of Sample:
2 pieces. For more sample information and pictures, please refer to the following page.

Test and Requirements Test Results
6.3.8 Durability test

Load capacity: 30 kg
Cyclic number: 80,000 cycles PASS
Rate: 4 to 15 cycles per minute

Requirement:
The slide shall fulfill its function.

Remark:
1. The cyclic number — 80,000 cycles and load capacity — 30 kg (including the weight of the testing
drawer) were specified by applicant.
2. The dimension of testing drawer is 545 mm W x 457 mm D x 120 mm H;
3. For the sample information and pictures, please refer to the following page.
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SAMPLE INFORMATION AND PICTURES

Weight : 904.8 g/piece
Overall Dimensions 1447 mm L
Other Dimensions o

Sample as Received

View 1 View 2

View 3 View 4

Unless otherwise stated, the decision rule for conformity reporting is based on Binary Statement for Simple
Acceptance Rule (w=0) stated in ILAC-G8:09/2019.

*kkkkhkkkkk E n d Of Re p 0 rt**********
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